Product: 1995 Terex TC75105 Series Truck Crane Worksh@aTNER Ex CRAN Es

Full Download: https://www.arepairmanual.com/downloads/1995-terex-tc75105-s
eries-truck-crane-workshop-parts-manual/

PARTS MANUAL

- TG-75105

|
—0 10 |K
D,

\ \\' y-
00 Ve
STINGER® Truck-Mounted Cranes

Sample of manual. Download All 203 pages at:
https://WWW.arepairmanual.com/downIoads/l995—terex—tc75105-series—truck-crane—workshop—p%rgtg—rlgr]u%% (6/95)


https://www.arepairmanual.com/downloads/1995-terex-tc75105-series-truck-crane-workshop-parts-manual/
https://www.arepairmanual.com/downloads/1995-terex-tc75105-series-truck-crane-workshop-parts-manual/

Product: 1995 Terex TC75105 Series Truck Crane Workshop Parts Manual
Full Download: https://www.arepairmanual.com/downloads/1995-terex-tc75105-s
eries-truck-crane-workshop-parts-manual/

TC-75105

Truck Crane

Parts Manual

990-10152 (6/95)

This TEREX CRANES parts manual is supplied to aid you in the location
and correct identification of component parts replacement and is
based upon TEREX CRANES assembly standards at the time of manu-
facture.

The TEREX CRANES parts manual will enable you to maintain your unit
according to the manufacturer's recommendations. This unit is not to
be altered or modified without prior factory approval.

NOTICE

If this crane becomes involved in an accident resulting in property
damage or personal injury, please contact your local TEREX CRANES
dedler or the TEREX CRANES service department at (913) 782-1200
IMMEDIATELY.

All illustrations and specifications contained in this manual are based
on the latest product information available at the time of publication.
Right is reserved fo make changes at any time, without notice, in
specifications, material, and descriptions.

MADE IN THE U.S.A.

© TEREX CRANES 1995

This manual is delivered for the sole purpose of operating and maintaining specific
equipment for its intended use and shall not be copied or information contained
herein defivered to third parties without prior written approval of TEREX CRANES.

Sample of manual. Download All 203 pages at: m CRAN ES

https://www.arepairmanual.com/downloads/1995-terex-tc75105-Series- truck crane workshop-parts-man



https://www.arepairmanual.com/downloads/1995-terex-tc75105-series-truck-crane-workshop-parts-manual/
https://www.arepairmanual.com/downloads/1995-terex-tc75105-series-truck-crane-workshop-parts-manual/

j/ TC-75105 TRUCK CRANE

INFORMATION
LOCATING PARTS

IN ORDER TO LOCATE A SPECIFIC PART, FIRST DETERMINE THE ASSEMBLY GROUP
WITHIN WHICH ITWOULD MOST LIKELY BE CONTAINED. AFTER LOCATING THE GROUP
IDENTIFICATION PAGE FOR THAT GROUP, REVIEW THE TABLE OF CONTENTS FOR THE
ILLUSTRATION WHICH WOULD MOST LIKELY DETAIL THE PART IN QUESTION.
OPPOSITE EACH ILLUSTRATION IS IT'S CORRESPONDING PART LIST. THESE ARE
SPECIFICALLY IDENTIFIED BY ILLUSTRATION NAME AND MODEL NUMBER. ALWAYS BE
SURE THAT YOU ARE USING THE CORRECT ILLUSTRATION FOR YOUR MODEL WHEN
LOCATING AND IDENTIFYING PARTS.

READING THE PARTS LIST

EACH PARTS LIST CONTAINS, FROM LEFT TO  IES FOR ALL BOOM LENGTHS
RIGHT, AN ITEM NUMBER, CORRESPONDING [ 5 [s5 [e0c [es [ 70 [ 75 | 78
REPLACEMENT PART NUMBER, A DESCRIP- | 1850 | 2450 | 3200 | 4050 5000 | 6100 | 6300
TION OF THE PART, AND A QUANTITY [ 1350 | 1650 | 2250 | 2500 | 2850 | 3000 | 3250

REQUIRED FOR ASSEMBLY. QUANTITIES S 75105
MAY VARY DUE TO TRUCK AND/OR %@ 25ToN « 10 FEET
MANUFACTURER'S SPECIFICATIONS. IN |, \Waam LoD cHaRT
THESE INSTANCES AN A/R WILL APPEARIN O A p
THE QUANTITY COLUMN. - (@
ORDERING INFORMATION

o] O
EACH SIMON-RO CORPORATION UNIT IS |l oo b
ASSIGNED A MODEL AND UNIT SERIAL || Mweer | |
NUMBER. THE MODEL NUMBER IS LOCATED AL
ON THE LOWER RIGHT HAND CORNER OF NOVBER | |
THE MAXIMUM LOAD CHART. THE MODEL
AND SERIAL NUMBERS ARE STAMPED ON MANLEACTURED BY
THE TRUCK CRANE VIN PLACARD MOUNTED Snnein=Eo
ON THE BACK OF THE TURRET. L ounewesson_ss o J

IMPORTANT

IT IS MANDATORY THAT THE MODEL NUMBER AND UNIT SERIAL
NUMBER BE INCLUDED ALONG WITH PART NUMBER(S),
DESCRIPTION, AND QUANTITY WITH ANY ORDER

PARTS MANUAL

DN



AN

PARTS MANUAL

TC-75105 TRUCK CRANE

TABLE of CONTENTS
Description Page No.
PTO INSTALLATION GROUP .....oiieiretiiierrcrrrsteesee et sresvtecteesr e e ssesanesseassesssessesssesssesssessnenas 1.0
PUMP INSTALLATION ...ttt s et s stes e s s e st e s s rae s esee s e s sane s b e e s ntesunbrnnsannnn 1.1
HYDRAULIC PIPING GROUP - LOWER .......coicieecerenirrecn e e se s e ss e e 1.2
RESERVOIR INSTALLATION ...ciiiiiiieiiireeie s es i rvceer s er s cenesence e saae e essesmese s aseesnnesnnens 1.3
OIL PREHEAT INSTALLATION .....ooiiitieiitiii it see s s seee e e st essesessaensessnesassnsnns 1.4
SUBFRAME INSTALLATION ..ottt ie st s e ate s s sse s tesses s s e e sanes sresss e e e sanens 1.5
OUTRIGGER INSTALLATION ...ttt reersre s st s nse e s ste s e s ssae s s e st e s see s s sessnnenanes 1.8
OUTRIGGER LEG ASSEMBLY ..ot serse e re e esenesensse s svessssas s s ssmsassees e e s vnnens 1.8.1
OUTRIGGER CYLINDER - LOWER ..ot ecee e st se e ncen e s ens 1.8.1.1
OUTRIGGER CYLINDER - UPPER ... .ottt e st e s sessae v ese e sne e ann e e aeneans 1.8.1.2
OUTRIGGER CONTROL BOX SUBASSEMBLY ......ocociiiiiriircterereveeesessseseseeeesnesnenns 1.8.1.3
OUTRIGGER CONTROL VALVE SUBASSEMBLY .....ccoeiiiiiieciereene e sieesessrneseen e 1.8.1.4
OUTRIGGER CONTROL VALVE ......coiiiiiecrnereinniecteee st erneeseer s s s e nsssse s eessesnsasmeesns 1.8.1.4.1
WIRING DIAGRAM - LOWER ELECTRICAL ...t eer st rsse s re e sne e st sae s 1.9
ELECTRICAL BOX SUBASSEMBLY TRUCK CAB .........ooeiriierir e seeeceecseessesseescsesnenns 1.9.1
ELECTRICAL BOX - PTO GOVERNOR .........cooiirirceeierr e s e s s srseeseeseassee s e st e ns 1.9.2
ELECTRICAL BOX SUBASSEMBLY LOWER JUNCTION .......o.ccveiirerireceeeeerreser s eaens 1.9.3
BOOM REST INSTALLATION ..ottt e s ereersressae st e sseeese e st sressas e e s snsseeesnennes 1.10
BOOM REST LIMIT SWITCH SUBASSEMBLY .....cccoiciinirnreesrnceerr e sseveneessreene e e saeenns 1.10.1
FENDER INSTALLATION ...ttt st rre s s sane s ste e et ss bt satssasassnan e s bnen b e e samassnnnaan 1.11
CENTERPOST INSTALLATION ...ttt tnretses e s catesneae e s s e s s see e srts s ebms s sme s s s e sbmns 2.0
CENTERPOST SUBASSEMBLY ......ccoiieriirerteeeirsree e srsesesssees s estesanss e snsssnessessssssnssssenns 2.01
CENTERPOST ASSEMBLY ...t ssris st st e s s see s st s srstsr e s e e e s s e sseee s e e renneasan 2.0.2
TURRET INSTALLATION ...ttt ereeeeinee s inntssssaesenes s e e e eessaesessesnasssssssrsteassnessssesssasanns 2.1
TURRET ASSEMBLY ..ttt s s st s s e ssssn e st s st be s saee s aae s e sn e s s nmassnnteananas 2141
MAIN CONTROL VALVE SUBASSEMBLY ......cooiiiiieiirecc s vetre e e e secresee e e s s 21.2
MAIN CONTROL VALVE ASSEMBLY ......ooiciieeeeirieeecre v ssvtestess e sse s e ees e ssseesaeessesesenns 21241
BOOM REGEN VALVE SUBASSEMBLY ........octiiiiiiiniirtenieeiinneecsesssessssseseseneseessonsesesenas 2122
OPERATOR’S CAB INSTALLATION ....cooiiiieeeere vt tes s e seeesseesssesses e ss s e e s sesesess s snesnne 2.2
OPERATOR’S CAB - DUAL WINCH ... ottt ssessar s s s e s sme s s 2.21
CONTROL BOX MODIFICATION ....cotiieecieeirireteeriereceeee s sseesnsseesssresesssesseeseesssesnsensnnen 2211
CONTROL BOX - CRANE CAB ...ttt scttssveessverssae s ste s saessereesmssnssa v e e sssnennns 2212
WIRING DIAGRAM - UPPER ELECTRICAL ..ot et sessreeee e s se e se e 2.3
ROTATING BEACON INSTALLATION .....cociiiiciecriesenisreeesern e seeesseessessas s s eessassssssessrsssansenas 24
CAB RADIO INSTALLATION ..cuticriiimrinrerecrmesstee st ers st e se s e e ssers e s srassessaesssesnsessessssssssesses sressees 25
CAB HEATER INSTALLATION ...ttt ts e e te st st se e esee st e s e ssas e e nns et srnenns 2.6
CAB AIR CONDITIONER INSTALLATION ... oiiiiieirieeciee e eeeeveeectsreestesssnes e svseessee e snneenes 27
SWING GEARBOX INSTALLATION .......ciierticriesriescetsrstteecrersemesssvsesenecssssssassessssessesenesnns 210
ROTATION GEARBOX ASSEMBLY ......ccvcirieieiennrcrenerrsseetesnsessaesseesneessessssnasssnsesesssees 2.10.1
ROTATION GEARBOX SUBASSEMBLY ...ttt cierer e esme e e e vsnee e 2.10.1.1
SWING VALVE SUBASSEMBLY ......ccccciirieiiecrrineresenersnesesiesesessenssesssssesssssssssssnsenees 2.10.1.1.2
SWING BOX ...ttt sseee s e s e e e s et ase s s sreesre e e s ae s saesasessssrseassesnsesaeens 2.10.1.1.3
TOPPING CYLINDER INSTALLATION ....ccoietiiireeireeeresnenereeseeeseessesesesesssessesssssessesssesaeses 2.1
TOPPING CYLINDER ASSEMBLY ..ottt rievere st s e e st e sesese e e sne st s e e e e saeeas 2.11.1
BOOM INSTALLATION ....tiiiiiiietiteetees et e s e e e ensaertessmeesesssee s tesanssneessnssnsessenssnesnssrnsvenesanes 3.0
BOOM ANGLE SWITCH SUBASSEMBLY .......coccciiirririceirnieerestereteeseesssesaessresssesnsssnenssenas 3.0.1
BOOM SUBASSEMBLY ...ctiiiiiiiiiirieeetries et e rrr s stersaesaeesaas st asssesnssnssssssnsassessssseassnsesssasanas 3.1
EXTENSION CYLINDER ASSEMBLY ... et ss s res e veesvaesneestsssbesnssssessenas 3.1.5
EXTENSION CYLINDER ...ooutetiitinstire et cre st ne st st ss e e s e sse st ass s e s e e e e s snsesn e s e maaes 3.1.5.1
EXTENSION CYLINDER HOSE TRACK ......coieieireevcerierstm s ssessreese s e s e sese s ste s e 3.1.23

/4




i/ TC-75105 TRUCK CRANE

Description Page No.
BOOM ATB/LMI INSTALLATION....c.ecitirrenerreressr e s s ses s ssseassessessassssssasssssessassnnsnsanas 3.2
ATB SWITCH ASSEMBLY - MAIN BOOM ...t v steeceee s e e e 3.2.1
ATB/LMI CABLE REEL ASSEMBLY ..ot se e rsee e s s st sst s s st s 3.22
WINCH INSTALLATION ..ottt nneernsee e srresee e sese st sn e sase s smsnas st sasssacsssessessasnsenses 4.0
WINCH GEARBOX ASSEMBLY ..ottt ceerceeree e reeeaseseneesteee s nessmessonesseesses sasesnens 4.01
AUXILIARY SHEAVE HEAD INSTALLATION .....oociiiicriiirre et nssssssnsseessessn e 41
ATB SWITCH ASSEMBLY - AUXILIARY SHEAVE ..ot 411
AUXILIARY SHEAVE INSTALLATION .....ooiiiieiiieicreernreeserarseeesnsarese st eesseessssssensssssessessessnsnees 4.2
LATTICE JIB INSTALLATION.....cttiiireereereriresten e erets e eesceeraesee s s essessesenn e st nnnssnmsbreesbesabnnasas 5.0
BASE JIB ASSEMBLY - LATTICE ...ttt e e e s sessenas s ebesaas e sss s snsananes 5.1
ATB SWITCH ASSEMBLY - JIB BASE ........coiiirerereererecreee e s nst st 5.1.1
FLY JIB ASSEMBLY - LATTICE ...ttt e et e eie st e s s e esmesn e e sns smessmesshe e saesan 5.2
ATB SWITCH ASSEMBLY - JIB FLY ..cctiiiiriciieteenrceniens s seresesae s seessssen s sasssesses 5.2.1
PLACARD INSTALLATION ...ttt et eseene e snee s esees s s ses st ena s ssesassse s sassesennsnssnesses 6.0
MAXIMUM LOAD CHART ...ttt et nne s s sesseesnssr s e sas snsesbssasssnesssssnsanessessnans 6.1
WIRE ROPE REEVING ......cooiiiieiirirccenieerterr e sse st e saenatesesestssssnesssesaes stessssanssaesssssssnsnens 7.0
P-2608

PARTS MANUAL

DN



TC-75105 TRUCK CRANE

oma60LZ—d

\ﬁi
i
_/

ANINAQTIM INVH4ENS

N ‘
350-00179

3ATVA LJIHS

oLd oL o
CIE:) 4\:
O]

|

o M [ U A
L mwﬁ# #A\ .

/4

1.0

N\ 718092 H3TIN - dNOYD TIV.LSNI OLd




718092 H3TINH - ANOHD TIVASNIOLd  \\\

TC-75105 TRUCK CRANE

7

G265 98001—¢¢¢ S0¥00—069 omaveoLe=d
AR ¥8001—¢5¢ L0¥00—069

S'6Y £8001—-¢5% 00%00—069

0'8Y Z8001—¢¢¢ 26500—069

HLONIT (4L#) N/d INNIAING N/d d3¥d MONyl

eLel I
(8vD MONuL ¥3ANN
3QISLIFYLS NO TILNNOW)
{
MNVL UV AMC N
ANTVA
NOILD3L0Yd
HOLOVAL
ﬂ/ Old Wou4
HOLIMS 3F¥NSSIdd OL e IR
dION3T0S Ol
HOLIMS TIvY Old OL wnd oF AN AV
{1

% 281000V —¥ .
LH9IN
andL/avy
. S NO—0Old a3y, AATIVA LAIHS

SSANYVYH 1vOI4L03 14

0ld dIv

350-00179

1.0



PTO INSTALL GROUP - FULLER 7608LL _ \\\

TC-75105 TRUCK CRANE

ITEM

OONONMEAWN =

PART NUMBER

350-00172
770-01642
570-50027
400-04994
400-04990
300-32013
SEE TABLE
220-00001
221-00001
222-10005
222-00006
570-01040
570-42002
P-2709.D

DESCRIPTION

.PTO KIT - MUNCIE - RTO7608LL
.BRACKET - PRESSURE SWITCH MOUNTING
.STREET TEE - 1/4NPT BRASS

.PRESSURE SWITCH - NASON #SM-2A-60F
.BOOT - PRESSURE SWITCH

.ELBOW - 1/4 TUBE x 1/8 MPT

.DRIVELINE - HYDRAULIC PUMP

.BOLT 1/4NC x 1" LONG

HEX NUT - 1/4NC

.LOCKWASHER - 1/4 MED

.FLATWASHER - 1/4 MED

NIPPLE - 1/4 NPT BRASS

.REDUCER BUSHING - 1/2 NPT x 1/4 NPT

350-00179

1.0

/4

QTy.

- = NN INNN AN =tk



TC-75105 TRUCK CRANE

oMQ'80Lg—d

13NOVHE ONWNNOW MNVL 13n3

350-00169

/4

vV IV130 338
IATVA L4IHS
0ld oL

1.0

N\ _T180Z¢} HITIN4 - dNOHD TIVLSNI OLd




7180Z¥1 H3T11N4 - JNOYD TIVLSNI Old /%

TC-75105 TRUCK CRANE

/

GZ'6S 98001—¢¢¢ GOvY00—069 oM vEOeeTd
ZL'v9 #8001 —¢¢¢ L0¥00—069
S6¥ ¢R00L—-¢¢e 00700—069
0'8Y Z8001—5¢¢ 86500069
HLONT (/#) N/d INMN3IAA N/d d3dd MONL
Y WW13d
eLeL I

(avo oNndL d3aNN
JAISLITYLS NO GILNNOW)

|

//
OLd WOY4

HOLIMS JdNSS3dd Ol

HOLMS TIvd OLd OL

SNV MV ANQ N
INTVA
NOILOIL0¥d
HOLOVL
RG] 1HM
N gnd QIONTI0S Ol
N oF aNM MY
45

Mv $Z810—00% —¥ a—
LHON
N v
oNYL/avo NO—OLd .G, JATVA LAIHS
Oid YV

SSANAVH TvOIdLO0d1d

350-00169

1.0



PTO INSTALL GROUP - FULLER 14708LL \\\_

TC-75105 TRUCK CRANE

ITEM

OCO~NOOTHAWN =

PART NUMBER

350-00163
770-01642
570-50027
400-04994
400-04990
300-32013
SEE TABLE
220-00001
221-00001
222-10005
222-00006
570-01040
570-42002
P-2708.D

DESCRIPTION

.PTO KIT - MUNCIE - RTO 14708LL
.BRACKET - PRESSURE SWITCH MOUNTING
.STREET TEE - 1/4NPT BRASS

.PRESSURE SWITCH - NASON #SM-2A-60F
.BOOT - PRESSURE SWITCH

.ELBOW - 1/4 TUBE x 1/8 MPT

.DRIVELINE - HYDRAULIC PUMP

.BOLT 1/4NC x 1" LONG

HEX NUT - 1/4NC

.LOCKWASHER - 1/4 MED

.FLATWASHER - 1/4 MED

.NIPPLE - 1/4 NPT BRASS

.REDUCER BUSHING - 1/2 NPT x 1/4 NPT

350-00169

1.0

/4

Qry.

—_ A NN AN = b



TC-75105 TRUCK CRANE

OMQ’£0S2—d

‘ASSY Old

ANYEA MONHL

€Ll

vl

8L'Z1'oL'SlL

8-8 NOLLO3S

gz'€ 02 92 sz

5 %

l‘.‘_.
l

ve

7 Y0 NONHL 30 ¥vaH

521-00046

/4

1.1

NOILLVTIVLSNI dANNd




ITEM

OCONOO L WN =

PART NUMBER

520-30030
771-00190
333-10082
333-30025
519-90121
505-03005
502-60119
503-06006
201-00140
505-06004
220-02004
222-02004
221-02001
220-02002
220-04005
222-14003
221-04001
222-04001
514-54004
502-20865
770-02111
559-00196
551-10126
600-40385
400-05337
502-11171
513-20017
513-40014
502-11173
502-20867
502-20863
514-52003
220-01002
222-11002
221-01001
783-03321
513-00006
785-01887
519-20002
221-01001
552-10262
514-54005
514-54004
P-2507.D

*NOTE:

4

TC-75105 TRUCK CRANE

DESCRIPTION

.PUMP - HYDRAULIC

.PUMP - SUPPORT

.PUMP - DRIVELINE

.ADAPTER - DRIVELINE

.ADAPTER - 4-BOLT FLANGE 2 1/2
KIT - FLANGE 4-BOLT 1 1/4

.HOSE ASSEMBLY - PUMP/MANIFOLD
.HOSE SUCTION - TANK/PUMP
.CLAMP - T-BOLT

KIT - FLANGE 4-BOLT 2 1/2

.BOLT - HEX HD, 3/8-16NC x 1" LONG
.LOCKWASHER - 3/8 DIA

.NUT - HEX 3/8

.BOLT - HEX HD, 3/8 x 1 1/4" LONG
.BOLT - HEX HD, 1/2 x 1 1/2" LONG
.LOCKWASHER - 1/2 DIA

NUT - HEX 1/2

.FLATWASHER - 1/2 DIA

.ELBOW - 90°, #6 OFS x #6 ORB

.HOSE ASSEMBLY - LOAD SENSE (PUMP/VALVE)

.BRACKET - VALVE SUPPORT
.VALVE - UNLOAD

..COIL - SOLENOID

.GAUGE - 0-6000 PSI
.SWITCH - PRESS

.HOSE - GAUGE ASSEMBLY
.CONNECTOR - STRAIGHT #4
.CONNECTOR - STRAIGHT #6
.HOSE ASSEMBLY - DRAIN

.HOSE ASSEMBLY - LOAD SENSE (VALVE/CENTERPOST)
.HOSE ASSEMBLY - LOAD SENSE (VALVE/OUTRIGGER)

.ELBOW - 90°, #4 OFS

.BOLT - HEX HD, 5/16 x 2 3/4" LONG
.LOCKWASHER - 5/16 DIA
NUT - HEX 5/16

.BAR - PUMP SUPPORT (FRONT)
.ADAPTER - METRIC CONNECTOR
.BAR - PUMP SUPPORT (REAR)
.CAP - TUBE #4 OFS
NUT - HEX 5/16

.CHECK VALVE - LINE MOUNT
.ELBOW - S.N. #6 OFS

.ELBOW - #6 OFS

QTy.

[ G G W | T U G O O L T L S T S e 4, R e R T T T T I W N « B e « o« B o) Il o> Rl e I N N | R S e e A e e o]

DRIVETRAIN LENGTH AND PART NUMBER DEPENDS ON
TRUCK SERIAL NUMBER AND CHASSIS USED.

521-00046

1.1

PUMP INSTALLATION

A\N



AN

HYDRAULIC PIPING GROUP - LWR

TC-75105 TRUCK CRANE

HOSE #502-40826
(CASE DRAIN)

=

19

vl R

Vo =

L - /: ™~ l’w

A PRyl © [ Xl

' A £
ARl ! ! ) 28
1 R - %

I | N | o z9Q

© i g3 o
< !l-— ----- < S 2
w

M~ | [ M e
<. |l < £

43

HYDRAULIC PUMP/LOAD SENSE VALVE INSTALL

(Ref Drwg #521-00046)

P-2513.DWG

500-01651

12 //




ITEM

-
SOONOO AL WN =

A ABADALADADADADWOWOWWWWWWWNNNNNNNDNNNMNDN = = A d
ONODO PN OOONIITNARWN=2LOOONOITNA,WUNLOOONOOONPAON=

PART NUMBER

201-00194
201-00225
201-00226
260-00003
260-00017
500-01642
502-30632
502-30633
502-30634
502-35046
502-35047
502-35048
510-70834
502-40826
502-40827
502-50437
502-50438
502-60119
502-60120
502-70033
502-70034
505-03001
505-03003
505-03005
510-60018
510-60019
510-70832
510-70833
785-01846
513-90032
516-49005
517-40008
559-00192
519-70034
511-70004
519-90123
511-90009
220-01011
222-11002
221-01001
220-01005
220-01004
514-57011
502-30641
209-00470
517-30005
510-60020
510-70835
P-2513

4

TC-75105 TRUCK CRANE

DESCRIPTION

.PLATE - COVER-CLAMP BLOCK
.BLOCK - CLAMP-DOUBLE TUBE
.BLOCK - CLAMP-DOUBLE TUBE
.O-RING

.O-RING

VALVE SUB\ASSY - OUTRIGGER CONTROL (SEE 1.8.1.4)
.HOSE ASSEMBLY, CYLINDER

.HOSE ASSEMBLY, OUTRIGGER CYLINDER
.HOSE ASSEMBLY, OUTRIGGER CYLINDER
.HOSE ASSEMBLY, OUTRIGGER CYLINDER
.HOSE ASSEMBLY, OUTRIGGER CYLINDER
.HOSE ASSEMBLY, OUTRIGGER CYLINDER
.TUBE ASSEMBLY, CASE DRAIN

.HOSE ASSEMBLY, RETURN

.HOSE ASSEMBLY, DRAIN

.HOSE ASSEMBLY, SUPPLY

.HOSE ASSEMBLY, RETURN

.HOSE ASSEMBLY, SUPPLY

.HOSE ASSEMBLY, SUPPLY

.HOSE ASSEMBLY, RETURN

.HOSE ASSEMBLY, RETURN

.FLANGE KIT, SPLIT

.FLANGE KIT, SPLIT

.FLANGE KIT, SPLIT

.TUBE ASSEMBLY - FRONT SS CYLINDER
.TUBE ASSEMBLY - FRONT CS CYLINDER
.TUBE ASSEMBLY - FRONT CS CYLINDER
.TUBE ASSEMBLY - FRONT SS CYLINDER
.SUPPORT ANGLE - TUBE CLAMP
.CONNECTOR - #16 OFS x #16 ORB
.CONNECTOR - TUBE TEE, #24 OFS
.CONNECTOR - CROSS TUBE, #12 OFS
.MANIFOLD - HIGH PRESSURE

.REDUCER - TUBE, #12 OFS x #4 OFS

.NUT - #12 OFS

.REDUCER - TUBE, #24 OFS x #16 OFS

.NUT - #24 OFS

.BOLT - HEX HD, 5/16 x 3 1/2 LONG
.LOCKWASHER - 5/16 DIA

HEX NUT - 5/16

.BOLT - HEX HD, 5/16 x 1 LONG

.BOLT - HEX HD, 5/16 x 3/4 LONG

.ELBOW - 90°, #12 OFS x #10 ORB

.HOSE ASSY - OUTRIGGER (TUBE\BULKHEAD)
.EDGING - SEAL TRIM

.PLUG - HEX HD, #4 ORB

.TUBE ASSY - 5/8 DIA, O/R EXTEND

.TUBE ASSY - 3/4 DIA, O/R EXTEND

500-01651

QTY.

P g JT I N O LI CIF L SIS O I LI G L LR g g e

1.2

HYDRAULIC PIPING GROUP - LWR

N\



TC-75105 TRUCK CRANE

o*.mnnwm oMAVELST—d

G-a M3IA

6¢

143

(£980Z—-20G#)
"1SOdMALNID 01 3ATVA

TOMINOD WOMH ISOH ST V-¥Y M3IA

L

(89802 -Z0S#)
‘ATYA 3/0 OL 3ATVA

TOULNOD WOdd 3ISOH 'S F.vno.v.mm m
oo man 82°12'92'S2'S'V

0z ~ lg'9¢ zZl 8
S180d4 ONILX3 NF -
Il ol @
K> 6 L 8
~. S
n

L AN
ov'ec‘se L ¢ | oL

/4

1.2

N\ HM1-dnoyo ONidid OITINVHAAH




TC-75105 TRUCK CRANE

eLel

<I< ;W_> OMa'90s¢—d
ATENISSY 3WVH4dNS

876-00037

/4

1.3

D\N

NOILVTIVLSNI HIOAH3S3Y




ITEM

PART NUMBER

875-10207
875-90138
501-01031
935-00113
875-90269
873-03023
552-00122
570-09005
570-90055
504-00902
513-90055
513-70034
570-90042
513-70032
220-02004
222-12001
P-2506.D

W

TC-75105 TRUCK CRANE

DESCRIPTION

.RESERVOIR ASSEMBLY
..FILTER - TANK BREATHER
..ELEMENT - HYDRAULIC RETURN FILTER
..GAUGE - FILTER BYPASS

.STRAP - SUPPORT RESERVOIR
.BAR - STRAP SUPPORT
.STRAINER - SUCTION-MAGNETIC
.NIPPLE - CLOSE 2 1/2

.VALVE ASSY - 2 1/2 GATE

.NIPPLE - COMBINATION 2 1/2 NPT
.CONNECTOR - #24 OFS x #24 ORB
.CONNECTOR - 3/4 MPT x #12 ORB
.VALVE ASSY - 3/4 GATE
.CONNECTOR - #12 OFS x 3/4 MPT
.BOLT - HEX HD, 3/8 x 1" LONG
.LOCKWASHER - 3/8 DIA

876-00037

QTY.

BN AN aa

1.3

RESERVOIR INSTALLATION

DN



TC-75105 TRUCK CRANE

1G] B

oJ

\u!
o] I
7

REAR FRONT
&\1@ } A A A A A
o ar v w w
© @O wm OO0
o 4 o SPREAD b 4 4
. A ™ .

z
3
§
z
-
g
z
g
S

‘iQ“
diaib

v v v mean

RIGHT N @ LEFT RIGHT
P T~ OUTRIGGER @ OUTRIGGER OUTRIGGER

[ n/ouT ouTRiceeR conTRoL | = wm [ UP/DOWN OUTRIGGER CONTROL |

GER OPERATH INST] TION

1) BOOM MUST BE STOWED IN BOOM REST BEFORE DUTRIGGERS CAN BE MOVED
23 ALNAYS OBSCRVE AREA ARGUND CUTRIER FO CLEATANGE WHEN SETTNG 08 STORKG. 5 6
O | i e e O :
) OUTRIGGER POWER SWITCH (SELOW) MUST BE HELD “ON” FOR ANY OUTRIGGER MOVEMENT.
5) ALWATS MOVE OUTRIGGERS QUT UNTK. THEY STOP AT EITHER "W’ OR *MAX" SPREAD SETTNC: /
COMPUTER MODE GEFORE MOVNG THOW DOw

INDICATOR LAMP 6) F DFFERENT QUTRIGGER SPREADS ARE DESIRED; MOVE ALL QUTRIGGERS TO "WIN® SPREAD FIRST;
C THEN SELECT "MAX" SPREAD AND MOVE SPECIIED OUTRIGGERS TO DESIRED SPREAD

7) NOTE: IF ANY OUTRICGER § SET AT LESS THAN "MAX" SPREAD: THE MINWIW SPREAD LOAD CHART
MUST B USED.

N @ 8) PROPERLY SET ALL OUTRIGGERS ANO LEVEL WACHINE BY ADASTING QUTRIGGERS UP™ DR “0OWN" @
A5 REQURED. BOOW WL NOT FUNCTION LNLESS OUTRICGERS ARE SET WTH MMMAL PENETRATION. 8

9) T STON QUTRIGGERS ~ FIRST MOVE "UP” UNTIL THEY STDP; THEN MOME IN"

10) CONSULT OWNERS MANUAL FOR FURTHER INSTRLCTIONS. vova
/NWARNING
50 HOT DEPEND SOLELY O THE ITERLOGK STSTEH T0 ETMNE I UTRGERS ARE SET PROPERLY.
Ay

UPPER CYL
yeeeR on. STANDARD COOD WORK PROGEDURES WUST BE FOLLOWED IN PROPERLY SETTING QUTRI
(o a)

<% 2»
N\

43 2»

WARNING u
A /

st OUTRIGGER Ol HEATER

POWER
7/ bl A
- v p

HORN

— e ENOINE @
oF
v

BOOM MST BE STOWED
UGHT GOES OFF WHEN o
‘ KEY SWIGH LOCATED croe 15 cowmet |

. DRECTLY BELOW T
EE gy N
- J

VIEW C=C 26

1 \L/SEE DETAIL D

MODE CONTROL SWITCH
Ao
WOE  MANUAL
| WA
MIN_SPREAD
SETING

(o

AN

23,24,25

VIEW B-—B

DETAIL D

P-2714

500-80001

1.4 /i

OIL PREHEAT INSTALLATION




/ e — -
==

R

= -
———

/4

TC-75105 TRUCK CRANE

14

11

B

10

SJpRe (e} RARSIKSARE;
N EEEEHEHEENE

17

/\

28

19,20,21,22

500-80001

15

P—2714A

23,24,25

VIEW A—A

1.4

OILPREHEAT INSTALLATION

AN



AN

OIL PREHEAT INSTALLATION

TC-75105 TRUCK CRANE

ITEM
1

PART NUMBER

559-00206
551-10126
519-90129
400-23221
400-24003
400-04034
400-04036
400-05459
400-09255
513-60012
513-60009
514-66003
514-52006
514-53003
502-11172
502-35045
400-01379
400-01376
400-01378
400-23193
400-23188
400-23197
400-23199
220-00005
222-00006
221-90001
652-00416
400-01411
400-15086
400-24000
400-02243
400-15086
400-02277
400-02202
P-2714

DESCRIPTION

\VALVE - OIL PREHEAT ASSEMBLY
..COIL - SOLENOID

.NIPPLE - 3/8 TO 2 1/2 WELDMENT
.CONNECTOR - DIN

.SWITCH - OIL PREHEAT TEMPERATURE SUBASSEMBLY
.SWITCH - TOGGLE

.GUARD - SWITCH

.RELAY

.LIGHT - PILOT RED

.CONNECTOR

.CONNECTOR

.ELBOW - 90°

.ELBOW - 90° LONG

.ELBOW - 90°

.HOSE - TRANSDUCER ASSEMBLY
.HOSE - UPPER CYLINDER ASSEMBLY
WIRE - WHITE

WIRE - RED

WIRE - BLACK

.CONNECTOR - 2 WAY

.LOCK - SECONDARY 2 WAY
.TERMINAL - FEMALE

.SEAL - CABLE

.BOLT - 1/4x 2 1/2"

WASHER - FLAT 1/4

.NUT - TOPLOCK 1/4

.PLACARD - OIL HEATER

.LOOM - SPLIT

.TIE - CABLE

.BOX - ELECTRICAL OUTRIGGER CONTROLS
.RING - TERMINAL
.RING - TERMINAL
.RING - TERMINAL
.CONNECTOR - BUTT

500-80001

1.4

/4

QTy.

N

©w
DapopOON

0
m
NMNNONRETA



TC-75105 TRUCK CRANE

OMO'8¢SZ—d

oc'ol's

veezezar L

¢ '

691-00013

/4

K AT

1.5

A\N

000611 NOLLVTIVLSNI JINVHIENS




ITEM

b
CSOWONOOPAWN-—

WMNMNODMNNNNMNMMNNNDN - =2 b
COONODORARWN2L2O0OOCONONWN -

PART NUMBER

700-00580
709-01460
709-01519
709-01251
783-03274
220-09094
220-09095
222-09004
221-99013
221-29007
220-06032
222-06010
221-96002
600-22074
789-04524
400-09094
400-09095
209-00577
209-00444
220-02047
221-92001
223-00102
221-00003
222-10004
698-00040
021-40043
220-01005
222-01001
221-91001
221-29005
P-2536.D

27

TC-75105 TRUCK CRANE

DESCRIPTION

.SUBFRAME WELDMENT

.PLATE - MAIN SHEAR

.PLATE - AUXILIARY SHEAR
.PLATE - SHEAR

.BAR - SUBFRAME TIEDOWN
.STUD - TIEDOWN (SHORT)

.STUD - TIEDOWN (LONG)
.FLATWASHER - 1" DIA

-HEX NUT - LOCK 1"

HEX NUT - 1"

.BOLT - HEX HD, 5/8 x 2 1/2" LONG
.FLATWASHER - 5/8 DIA

HEX NUT - TOPLOCK 5/8

.GUARD - UNDERRIDE WELDMENT
.PLATE - REAR FRAME COVER
.LAMP - RED MARKER

.GROMMET - LAMP MOUNTING
.LEVEL INDICATOR

.GRAB HANDLE

.BOLT - HEX HD, 3/8 x 1" LONG
.NUT - TOPLOCK #8

.SCREW - MACHINE #8 x 3/4" LONG
.NUT #8

.LOCKWASHER - #8 DIA

.BOOM REST INSTALLATION (SEE 1.10)
.CHANNEL - FRAME REINFORCEMENT
.BOLT - HEX HD, 5/16 x 1" LONG
.FLATWASHER - 5/16 DIA

-HEX NUT - 5/16, TOPLOCK
HEX NUT - 1-14UNF, JAM

691-00013

QTY.

REF

©p 22w
NOOORN®D®OANAN

0
m
DO OPLOTWWWNN-—=-—=WW = -

—

1.5

SUBFRAME INSTALLATION LT9000




TC-75105 TRUCK CRANE

oMaLe82—d

og'oL's

691-00015

/4

62'82'LC

12‘oe o
AN

6L \\% Sl

L

ve'ee'ee'sl

1.5

A\N

0008S.L1 NOILVTIVLSNI JNVH4ENS




ITEM

-
QOWONOOONHAWN—=

WMNMNMNDNMNNONMNDNN bt b
QOWONODOMEARWN—LAOOCONOOOHBWN -

PART NUMBER

700-00580
709-01542
709-01519
709-01251
783-03274
220-09094
220-09095
222-09004
221-99013
221-29007
220-06032
222-06010
221-96002
600-22074
789-04639
400-09094
400-09095
209-00577
209-00444
220-02047
221-92001
223-00102
221-00003
222-10004
698-00040
021-40042
220-01005
222-01001
221-91001
221-29005
P-2537.D

4

TC-75105 TRUCK CRANE

DESCRIPTION

.SUBFRAME WELDMENT

.PLATE - MAIN SHEAR

.PLATE - AUXILIARY SHEAR
.PLATE - SHEAR

.BAR - SUBFRAME TIEDOWN
.STUD - TIEDOWN (SHORT)

.STUD - TIEDOWN (LONG)
.FLATWASHER - 1" DIA

HEX NUT - LOCK 1"

HEX NUT - 1"

.BOLT - HEX HD, 5/8 x 2 1/2" LONG
.FLATWASHER - 5/8 DIA

HEX NUT - TOPLOCK 5/8

.GUARD - UNDERRIDE WELDMENT
.PLATE - REAR FRAME COVER
.LAMP - RED MARKER

.GROMMET - LAMP MOUNTING
.LEVEL INDICATOR

.GRAB HANDLE

.BOLT - HEX HD, 3/8 x 1" LONG
.NUT - TOPLOCK #8

.SCREW - MACHINE #8 x 3/4" LONG
.NUT #8

.LOCKWASHER - #8 DIA

.BOOM REST INSTALLATION (SEE 1.10)
.CHANNEL - FRAME REINFORCEMENT
.BOLT - HEX HD, 5/16 x 1" LONG
.FLATWASHER - 5/16 DIA

HEX NUT - 5/16, TOPLOCK
HEX NUT - 1-14UNF, JAM

691-00015

QTy.

POD =W
S~ ORDODONDO BN BN

s
m
OPOPLODTWWWNN = - W=

—

1.5

SUBFRAME INSTALLATION LTS8000

DN



AN

AIR THROTTLE INSTALLATION

TC-75105 TRUCK CRANE

6

AIR MANIFOLD “J;g#;;g‘;’”s
ON FIREWALL

7T

o

AIR PTO

SHIFT VALVE

AIR LINE
FRCM AIR

"RED" PTO-ON

2

!

|
|
\%\
m\
¥ |

%

1\/ o/ )

13,14,15,19

13,14,15

TRUCK FRAME ——] 14,15,17

(STREET SIDE)

300-30091

1.7

/4

AIR LINE
TO PTO

P—2710.0WG



ITEM

—
QOWAONOOG B WN -

NN NNNNDN 2 & b b b b e ek
NOONPELWN--OOQONOOIAWN =

PART NUMBER

350-00163
300-00332
300-32002
220-00006
400-01377
570-50027
300-00309
300-32015
300-00464
300-00435
570-01017
300-00418
220-00001
222-00006
221-90001
785-01679
220-00008
400-02243
222-10005
400-05381
209-00359
205-00005
209-00360
209-00402
221-00003
400-01411
400-23300
P-2710

27

TC-75105 TRUCK CRANE

DESCRIPTION

.PTO KIT - MUNCIE

.THROTTLE AIR CYLINDER POSITIONER
.CONNECTOR - 1/4 MPT x 1/4 TUBE
.BOLT 1/4-20NC x 1 3/4" LONG

WIRE - YELLOW 16GA

.STREET TEE - 1/4 NPT, BRASS

.AIR SOLENOID VALVE - 12V 2POS 3WAY
.90° ELBOW - 1/4 MPT x 1/4 TUBE
.QUICK RELEASE AIR VALVE

.AIR VENT BREATHER - 3/8 NPT
.BRASS CLOSE NIPPLE - 1/4 NPT
.BREATHER VENT - 1/4 OD

.BOLT 1/4-20NC x 1" LONG
.FLATWASHER - 1/4 DIA

.LOCKNUT 1/4-20NC

.AIR THROTTLE POSITIONER BRACKET
.BOLT 1/4-20NC x 1 1/2" LONG

.RING EYELET - 14/16 GA #10
.LOCKWASHER 1/4 DIA

.SWITCH - PRESSURE 0-60PSI
.S-HOOK - #812

.CHAIN - #16 JACK

.S5-HOOK - #813

.TURNBUCKLE

HEX NUT #8-32NC

WIRE SPLIT LOOM - 1/4 DIA
.RECTIFIER - SCHOITKY

300-30091

QTYy.

RE

1F

-

-—h
n

ey
N
_.AH_L_L_L—{_L_LQ)NN_L\]OQ_L_L_A_L_L_;_;

F

T

1.7

AIR THROTTLE INSTALLATION

A\N



TC-75105 TRUCK CRANE

g

IAVAE
ONIMAIYd OL

TIVMAdI4 NO
I104INVIN IV

440/N0

NOWWOD
JOSNIS

Old 3SINAD /
, O
%

138
Old 3SINd3

J NOILISOd
dLL08HL

OMaTiLe-d

J/N

dNnd

Ad
13A

S3AIA AV 1E/MO07113A
¥2810-00vy 371dv3 01

e

(390vE 1LV
ATINO S3NISDNF
JINO¥13373 d04

Xud
AN ALY

id

600-40390

/4

1.7

N\

NOILVTIVLSNI HONHY3IAO0D




ITEM PART NUMBER

1 400-00947
2 400-05381
3 570-50027
*4 502-30640
*5 514-65001
*6 785-01851
*7 785-01853
P-2711
*NOT SHOWN

i/ TC-75105 TRUCK CRANE

DESCRIPTION

.ELECTRICAL BOX - PTO GOVERNOR
.SWITCH - PRESSURE 0-60PSI

.STREET TEE - 1/4 NPT BRASS

.HOSE ASSY - FUEL COOLER SUPPLY
.ELBOW - 90°, 1/4 TUBE SWIVEL NUT
.ANGLE - FUEL COOLER SUPPORT, UPPER
.ANGLE - FUEL COOLER SUPPORT, LOWER

600-40390

QTy.

—_ ek NN = =

1.7

GOVERNOR INSTALLATION

N\



TC-75105 TRUCK CRANE

Product: 1995 Terex TC75105 Series Truck Crane Workshop Parts Manual
Full Download: https://www.arepairmanual.com/downloads/1995-terex-tc75105-s
eries-truck-crane-workshop-parts-manual/

AN

<

Q

-

<

-

EI SECTION B-B

P ROTATED

) FOR CLARITY

=

c

L SECTION A-A

() ROTATED

10 FOR CLARITY

— 1B

o DETAIL
F P-2508
=

(@) 765-00023

(@)

ample of manual. Download All 203 pages at:
httpsﬂ@vww.arepairmanual.com/downIoads/l%S—teWS105-series—truck-crane—workshop—parts—manual/



https://www.arepairmanual.com/downloads/1995-terex-tc75105-series-truck-crane-workshop-parts-manual/
https://www.arepairmanual.com/downloads/1995-terex-tc75105-series-truck-crane-workshop-parts-manual/

